INTERNAL: Using the Knowledge

Capture App for Submitting Articles
for Review
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You can easily send articles that need updating, editing, or reviewing to the content team using the Knowledge
Capture App while working on tickets.

1. In the ticket, go to Apps in the top right.

+ @0 =
L B8
cket #544903 Side conversations + -—’ Apps
s Help with rejections for julialpsy
Dec 09, 2019 07:54 am » Julia Lin julialinwa@gmail.com via Brendan Wilberton (change) » from Zendesk Support
@ 34 /100 Satisfaction Prediction Score O Send feedback
Publicreply Internal note
®
b a ]

2.Scroll down to the Knowledge Capture section and select an article.
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Why is the claim rejected by
Emdeon stating "RELATED CAUSES
CODE: REQUIRED; MUST INDICATE
ACCIDENT FOR PAYER. "

Medical Billing > Live Claims Feed

Last edited July 15, 2016

Link article

Bl Tools - Rejection Analysis

Medical Billing > Business Intelligence Tools
Last edited December 23, 2016

Link article

Why is the claim being rejected?

Medical Billing > Live Claims Feed
Last edited July 7, 2020

Link article

3. After opening the article, click on the (



)icon to open a text field to write your comments, suggestions, or edits.
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Meaning

The principal diagnosis code which you have entered on the claim is not
specific on the patient condition. If you have entered a 3 or 4 digit
diagnosis code, then please find a more specific 5 digit diagnosis code.
(Ex. Need to use 280.00 instead of 280.0)

How to fix it

"E" codes cannot be the first code in box 21. Need to switch the "E"
code with another diagnosis code in box 21. Go to the appointment
details screen and delete the E code and re-enter again, it shouldn't be
the first > check the box "Resubmit claim" > "Verify and Save".

ACK/Reject Inval Info - Diagnosis Code

Meaning

Diagnosis code which you have entered on the claim is not specific on the patient
condition. If you have entered a 3 or 4 digit diagnosis code please find a more specific 5
digit diagnosis code. (Ex. Need to use 280.00 instead of 280.0)

How to fix it

Go to appointment details screen and correct the diagnosis code towards the left > click
on "Resubmit claim" and hit "Verify and save".
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4. Enter your comments in the box. You can enter more than one comment by clicking on another (

) to open another text box. When you are finished click Send Feedback.
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ACK/Reject Inval Info - Principle Diagnosis Code

Meaning

The principal diagnosis code which you have entered on the claim is not
specific on the patient condition. If you have entered a 3 or 4 digit
diagnosis code, then please find a more specific 5 digit diagnosis code.
(Ex. Need to use 280.00 instead of 280.0)

Need to use ICD-10 codes. |

How to fix it

"E" codes cannot be the first code in box 21. Need to switch the "E"
code with another diagnosis code in box 21. Go to the appointment
details screen and delete the E code and re-enter again, it shouldn't be
the first > check the box "Resubmit claim" > "Verify and Save".

ACK/Reject Inval Info - Diagnosis Code

Meaning



